



# Twin Ports Testing Inc.

1301 N. 3<sup>rd</sup> St. • Superior WI 54880 • 715-392-7114 • 800-373-2562 • F 715-392-7163 • www.twinportstesting.com

Client Project ID:

Purchase Order #:

Page: 1

Attn:

## Analytical Report

Sample Log No:

Sample Reference:

Sample B

Sample Designation:

Bag 1

Sample Date / Time:

Sample Recognized As:

Wood Pellets

Arrival Date:

10/11/2011

Analyzed Date:

10/13/2011

Report Date Version:

10/13/2011 10:03

Report ID:

	METHOD	UNITS	MOISTURE FREE	AS RECEIVED
Moisture Total	ASTM E871	wt. %		8.34
Ash	ASTM D1102	wt. %	0.85	0.82
Sulfur	ASTM D4239	wt. %	0.07	0.06
Gross Cal. Value at Const. Vol.	ASTM E711	Btu/lb	7585	7535

Sampling was not performed by Twin Ports Testing, Inc.

This test report shall not be reproduced except in full, without written approval of Twin Ports Testing, Inc.

The reported analytical results relate only to the sample submitted.

Signed:

Joshua Stern, Chemistry Lab Manager

Date:

10-13-11